Buckeye Bulletin

Ohio Water Environment Association | Volume 82:2 | Issue 2 2009

Meet WEF President
Rebecca West
at OWEA’s 2009 Conference

:“qn

—--.._. —-_.

Featured Plant
City of Columbiana WWTP

“What’s in Your Watershed”?

New Rules and Regulations
Are You Ready to Vote?

Bring out the Talented > : .
Speaker in You F P : 9%

0 .
Water Environment
Association

Preserving & Enhancing e A SN \
Ohio’s Water Environment T B o % B ST

www.ohiowea.org

OWEA’s 2009 Annual Conference .
June 23-25, Hyatt Regency Cincinnati e

Full Conference Brochure pages 25-45 o 2=




ECORDERS g SECURITY CAMERA= =4

e 1 4,,/4?, =

= P o

Get the Best Treatment”
800-548-1234 » www.usabluebook.com

Buckeye Bulletin - Summer 2009
[...]
Federal agencies to determine whether a proposed agency
action(s) is likely to jeopardize the continued existence of a
listed species (jeopardy) or destroy or adversely modify its
critical habitat.

Under section 304(a) of the CWA, the EPA publishes
water quality criteria that serve as scientific guidance to be
used by states or tribes in establishing and revising water
quality standards. These criteria are not mandatory, but are
recommended criteria levels that states or tribes may adopt as
part of their legally enforceable water quality standards. State
or tribal water quality standards serve as the basis for water
quality based limits in NPDES (National Pollutant Discharge
Elimination System) permits under CWA section 402. Many
states adopt EPA’s 304(a) criteria recommendations into their state water quality standards. As per their mandate
under the CWA, EPA must approve (or disapprove) of these state-adopted 304(a) aquatic life criteria.

Under the ESA, Federal agencies like EPA are to consult with the Services to insure that any action authorized,
funded or carried out by the Federal agency does not jeopardize the continued existence of any threatened or
endangered species or result in the destruction or adverse modification of designated critical habitat. EPA consults
with the Services on its approval of new and revised state and tribal water quality standards to determine whether
EPA’s approval action would jeopardize Federally-listed species or adversely modify designated critical habitat. The
Memorandum of Agreement between EPA, FWS, and NMFS (MOA, January 19, 2001) establishes a framework for
coordinating actions by EPA and the Services for activities under CWA section 402, which include EPA review of
permits issued by states or tribes with approved permitting programs, and EPA issuance of permits.

Two Mandates, One Accord

Looming large against this back drop to the national consultations of EPA’s 304(a) criteria is a very real and
disconcerting trend occurring right here in our own backyard. For several decades now researchers have been noting
the decline of freshwater mussel species (superfamily Unionoidae) in our Nations waters. As recently summarized
in Cope et al. (2008): “...nearly 70% of the 300 species in North America are endangered, threatened, of special
concern, or already extinct.” The exact cause of the dramatic decline in freshwater mussel species is not known.
Current threats are presumed to be habitat alteration, sedimentation, introduction of exotic species, and chronic, low-
level exposure to point and non-point source pollution (ASTM 2006; Cope et al. 2008; Newton and Bartsch 2007).

Evaluating the sensitivity of freshwater mussels to aquatic contaminants is a particularly important area of current
scientific investigation. Over the past decade early (juvenile) life stages of several species of freshwater mussels
have been shown to be acutely sensitive to some common pollutants in laboratory water-only and sediment exposures

Buckeye Bulletin - Summer 2009



Watershed Report

relative to other sensitive species (e.g., cladocerans and salmonids), particularly ammonia.
For example, several recent studies indicate acute sensitivity of newly-transformed juvenile
mussels to ammonia at or below the current acute aquatic life criterion. Nine of the ten most
acutely sensitive species in the current EPA aquatic life criteria dataset (see Table 4. Ranked
Genus Mean Acute Values in EPA 1999 available at http://www.epa.gov/waterscience/criteria/
ammonia/index.html) are fish species led by the mountain whitefish, golden shiner, orangethroat
darter, and several salmonid species. The lowest acute value for mountain whitefish, a relative
of salmonids, is approximately 12 mg/L of total ammonia nitrogen (TAN) at pH 8 (EPA 1999).
Including the new data recently published for several freshwater mussel species, acute toxicity
values for nine of these species lie below this value, with the lowest value (approximately 3.5
mg TAN/L) being recorded for the green floater (from Black 2001). Likewise, the lowest chronic
toxicity value for juvenile freshwater mussels (approximately 0.3 mg TAN/L reported in a study
by Wang et al. 2007) is nearly 5 times lower than the most sensitive species (amphipod) currently
included in the ambient water quality criteria dataset (see Table 5 EC20s from Acceptable
Chronic Tests in EPA 1999).

With such strong experimental evidence indicating the possibility of a jeopardy call for any
future approval actions by EPA on state-adopted 304(a) criteria for ammonia in freshwater, the
Services have been lobbying EPA to consider the sensitivity of freshwater mussels species to
ammonia, and because of this, EPA is re-assessing its current aquatic life criteria for ammonia.
Specifically, EPA is considering lowering its national recommended criteria levels to protect
freshwater mussels in areas where they are present. Becoming more informed on this matter
might be one endeavor worthy of genuine pursuit. Engaging in dialogue with individual states
like Ohio about possible courses of action might be another.

Bottom Line

It behooves us all to be informed of the pending issues associated with sensitivity of freshwater
mussels to ammonia and other contaminants. The concern over the loss of freshwater mussels has
prompted a re-assessment of the ammonia (and other) criteria at the Federal level. Many states
can be expected to follow EPA’s lead. Not only are many freshwater mussel species sensitive,
but several are Federally-listed threatened and endangered species. Take some time to inform
yourself on the subject, and, to shamelessly borrow from the popular commercial slogan for
Capital One Card, find out “what’s in your watershed?”

References

ASTM. 2006. E 2455-06. Annual Book of ASTM Standards, Volume 11.05.
Black, M. 2001. Department of Environmental Health Science, Athens, GA.
Cope, W.G. et al. 2008. J. N. Am. Bethol. Soc. 27(2):451-462.

Newton, T.J. & M.R. Bartsch. 2007. Environ. Toxicol. Chem. 26(10):2057-2065.
U.S. EPA. 1999. EPA-822-R-99-014. NTIS, Springfield, VA.

Wang, N. et al. 2007. Environ. Toxicol. Chem. 26(10):2048-2056.

Photos
Courtesy USEPA, Jeffry D. Grabarkiewisz. (1) Actinonaias ligamentina, (2) Lampsilis siliquoidea, (3) Pyganodon grandis

2009 Ohio Stormwater Conference
May 14 -15, 2009, The Manor House, Mason, OH

Thanks to the efforts of OWEA's Watershed Committee, OWEA is a co-presenter of the
2009 Ohio Stormwater Conference.

Information/Registration available at: http://www.tinkerscreekwatershed.org/conference2009.php.
Questions or comments may be addressed to the OWEA Watershed Chairs:

John Aldrich Phil Anderson
aldrichja@cdm.com, 216.579.0404 phil.anderson@arcadis-us.com, 419.473.1121 x404

www.ohiowea.org



Water » Wastewater « Stormwater » GIS/Digital Mapping

Proven Innovation and Cost Effectiveness in
Wastewater Management

ROTOR RETROFIT YIELDS HIGH
TREATMENT EFFICIENCY AND
SAVINGS OF 59%

IN ENERGY COSTS!/

- Engineers - Architects - Planners

% 25 A y s

Innovative Aeratibn/Mi.kiﬁg System
Massillon, Ohio

100 E. Campus View Blvd., Suite 130
Columbus, OH 43235
Tel: 614-825-4780  www.grwinc.com

Offices in: OH, IN, KY, TN, TX

CTI ENGINEERS, INC.

St PRACTICAL INNOVATION, BY DESIGN™

101 Central Plaza South, Suite 400 One Cascade Plaza, Suite 710
Canton, Ohio 44702 Akron, Ohio 44308
330/455-7733 330/294-5996

Fax 330-313-2282 Fax 330-315-0945
cticanton@ctiengr.com www.ctiengr.com

@ M w H Dwight Thompson  Rick Wilhelm  Patrick Bollman ~ Marc Nusser

BUILDING A BETTER WORLD J. DwicHT THOMPSON CoO.

Wet Infrastructure Solutions MANUFACTURERS REPRESENTATIVE

WATER & WASTEWATER PROCESS EQUIPMENT
3443 EDWARDS RD ¢ P. 0. BOX 8159 « CINCINNATI, OHIO 45208

p|anning & Design Engineering (513) 871-9970 « FAX (513) 871-2270 + WEB: www.jdtco.com

Sustainable Solutions T.C.C.1. Laboratories, Inc.

Environmental Service
www.tccilabs.com or email: info@tccilabs.com
Environmental Analysis With Operations
Industrial/Commercial Wastewater-Public Drinking Water
EPA Certified and Approved

www.mwhglobal.com Jeff Roberts - President

120 W. Broadway P.O. Box 643
New Lexington, Ohio 43764

Design-Build Project Delivery

1300 E. Ninth Street 1801 Watermark Dr. Phone: (740) 342-1110 or 342-1099
Suite 1100 Suite 220 N g Toll Free: 1-800-686-3519
Cleveland, OH 44114 Columbus, OH 43215 e Fax: (140) 3424730
(216) 621-2407 (614) 324-2220

52 Buckeye Bulletin - Summer 2009



CITY OF COLUMBIANA
WWTP UPGRADE...

THE RESULTS ARE IN

by Lance Willard
Wastewater Superintendent

There was recently a plant upgrade at the City of

Columbiana Wastewater Treatment Plant. This upgrade
started in January 2004 and the date of substantial completion
was October 2005. The plant can be seen in PHOTO 1. This
upgrade was designed for a 20 year growth period. The
wastewater treatment process was designed for an average
daily flow of 2.35 MGD and a 4.7 MGD peak hourly flow.
The total influent peak hydraulic capacity is 10 MGD. The
actual average daily flow for the period of March 2008

through February 2009 was 1.09 MGD which is 46% of

the design flow. Table 1 shows the Summary of Data from
March 2008 to February 2009, with values that are Below
Detectable Limit listed as BDL.

The plant is at the front end of the 20 year design and
currently has the capability to treat high flows longer than
the peak hourly flow. Peak flows of 4.7 MGD have been
treated for extended periods of time, well over eight hours.
Currently, there are four operators and one Superintendent
on staff. The operators are responsible for the operation and
maintenance of the wastewater treatment plant, laboratory,

and the collection system. The collection system consists of

over 35 miles of sanitary sewer lines and 13 pump stations.

The wastewater treatment plant consists of several minor
pieces of equipment which include; an influent fine screen,
grit removal, and disinfection. The major equipment or
processes of the wastewater treatment plant include; flow
equalization, an oxidation ditch, clarifiers, tertiary filters and
solids handling equipment. Descriptions of these processes
are listed below along with an update on performance.

FLOW EQUALIZATION

Wastewater flows from the influent screening building to
either the full treatment process or is stored in two equalization
basins. Each basin has a capacity of 1.1 MG. Flows over4.7
MGD are automatically diverted to the equalization basins
by the equalization flow splitter. The basins continue to fill
until the level reaches 17.26 feet. At this point, the excess flow

Plant Profile

enters a bypass line. The bypassed wastewater then misses
all further treatment and enters the effluent line shortly before
the effluent sampler.

Since it has been placed into operation, several significant
snow melts and rain events have caused both basins to fill.
The filling of the basins has occurred over an 18 hour time
span. After both basins completely filled, bypasses have
occurred. This settled but untreated water was introduced
to the downstream treated water. These bypasses have
lasted up to 18 hours and totaled as much as 1.5 MG per
event. After running analyses, the data on the final effluent
showed that all parameters were within the NPDES permit,
with the exception of a loading violation due to the amount
of water treated during the bypass. The collection system
is not a combined sewer system. Inflow and infiltration
is a problem for the City of Columbiana. The average
potable drinking water production from the City’s WTP
for the past year has been 0.539 MGD, while the average
daily influent flow at the wastewater plant was 1.09 MGD.
Efforts are being made to reduce both inflow and infiltration.

OXIDATION DITCH

After wastewater passes through the influent screen and
grit removal, it enters the oxidation ditch. The ditch consists
of three concentric twenty-foot wide by twelve-foot deep
channels. Nine mechanical disc aerators provide aeration.
Influent wastewater enters the outside ring then proceeds
to the inner ring. The target dissolved oxygen level in the
outside ring of the ditch is less than 1 mg/l. The middle ring
has a target of 1 mg/l and finally the inner ring is 2 mg/l
and above. This provides an atmosphere for promoting the
growth of facultative bacteria, which can live in low levels
of free oxygen and higher levels of free oxygen. This swing
from anoxic condition to well oxygenated condition makes it
difficult for other bacteria or organisms to thrive. Selecting
the facultative bacteria increases settling and increases
ammonia removal. Under these conditions, nutrients are
removed due to de-nitrification occurring. Under the anoxic
conditions, the bacteria use the oxygen that is attached in the
chemical compound NO,. Other bacteria that cannot use this
bound oxygen will die; thus this process acts as a selector.

If a significant storm is expected, the oxidation ditch has
the capability to be placed into another mode of operation,
the storm mode. This mode allows the RAS solids to be

TABLE 1. SUMMARY OF DATA. MARCH 2008 - FEBRUARY 2009

Potable Water
Plant Flow, Production, Avg. Effluent | Avg. Effluent Effluent
Avg. Avg. cBOD TSS Ammonia
Date (MGD) (MGD) (mgll) (mg/l) (mgl/l)
3/2008-2/2009 1.09 0.539 BDL BDL BDL

www.ohiowea.org

53



Plant Profile

stored in the outside ring. The influent bypasses the outside
ring, and enters into the middle ring. This prevents excessive
build up of solids in the clarifiers and having solids going
over the weirs. By having this flexibility of storm mode and
the luxury of equalization basins, hydraulic overloading has
not been a problem for the oxidation ditch.

The oxidation ditch was designed for 14.98 ppd/1,000
cu.ft. of organic loading. The total aeration volume is 227,660
cu.ft. The average organic loading for the plant has been
7.06 ppd/1,000 cu.ft. This is 47% of the design capacity.
If this under-loading affected the effluent of the clarifiers,
measures would be taken to address the problem. One
option would be to use only two of the concentric channels
of the oxidation ditch. The outside ring would be taken out
of operation until loading increases to near 11.0 ppd/1000
cu.ft. The other option would be to adjust the MLSS to affect
the F/M ratio. The F/M ratio is very low at a 0.055 or 0.06.
Operating without the outside ring has been considered, but
during high flows the hydraulics would suffer. Typical MLSS
for the plant has averaged 3224 mg/1 in 2008/2009 and it has
provided a nice settling sludge and a good ammonia removal.
The final effluent cBOD have been below detectable limit
along with the ammonia being BDL. If the low F/M ratio
causes problems in the future, both shutting the outside ring

Photo 2

and adjusting the MLSS would be considered. While the
flows to the plant have been down and the influent CBODs
have increased over the past few months, this has not affected
the F/M ratio greatly. Effluent of the clarifier is still excellent
and continues to supply clean water to the tertiary filters.

CLARIFIERS

From the oxidation ditch, the flow enters a flow splitter
box which divides the flow evenly among three clarifiers.

Photo 1

54

Buckeye Bulletin - Summer 2009



Plant Profile

The clarifiers each have a 12 foot sidewall depth and are
equipped with Stanford baffles. Two of the clarifiers are 65
foot in diameter and the other is 35 feet. Circumferential
weirs are covered with hinged covers that block light from
contacting the weirs or the weir trough. The clarifiers and
covers can been seen in PHOTO 2. These covers inhibit
the accumulation of algae growth and significantly reduce
the maintenance needed to keep the units clean. The new
clarifiers have only needed to be cleaned once in the past
two years.

During normal flows, it has not been necessary to use
the smaller, 35 foot diameter clarifier. If exceptionally
high flows are expected, the smaller clarifier is used. With
only the two large clarifiers in service, and at the observed
average daily flow, the surface overflow rate has been 164